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Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) Voltage
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0012
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0025
PASS
-10 Normal Voltage 0.0019
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0017
Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG461305B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.96 5.80 6.17 PASS
Sporton International Inc. (ShenZhen) Page Number 1 A4l of Al42

TEL : +86-755-8637-9589
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saronas. FCC RF Test Report

Report No. : FG461305B

LTE Band 12 / 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz t 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
=
i
o, £
0. .
Y \\
; 5
X \
g X
1E-
i i
\
1E: : T
\ 1
|
|
| |
|
CF 707.5 MHz Mean Pwr + 20.00 dB Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,18 dem 27,57 dbm 5.43 d8 2.41 0B +.23 0B .96 0B 5.28 08 Trace 1 [ 2110 dem 2761 dbm 5.51 d8 3.01d8 4.90 dB 5.80 d8 5.26 dB
—— — —— —
HEREREEED e Wy we
Date: 24 JUN 2024 08:17:50

Date: 24.JUN 2024 09:18:20

LTE Band 12 / 10MHz / 64QAM

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 14,00 d&

o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
e
[
o ~ "\.,
Rt
0.0 %
1E- -
i
\
. 1
1E T
*
|
CF 707.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 20,23 dBm 27.50 dBm 7.27 d8 2.16 dB 5.19 dB 6.17 dB 6.84 dB
I e——
| BERREEE I )

Date: 24.JUN 2024 09:18:51

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 128 | 1.29 | 297 | 297 | 485 | 483 | 9.95 | 9.71

Sporton International Inc. (ShenZhen) Page Number 1 A43 of A142
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.25 dBm)| MI[1] 15.16 dBm
W 707.79090 MHzZ| 707.19230 MHz
20 1 20 ot
‘ nge 26.00 dB ndB 26.00 dB
g [T e e Nl ‘\"‘\\L 1.278300000 MHz 0d AN e N B 1.286700000 MHz
Q factor \ 553.7] i Q factor \ 549.6]
o " i 0 i
T N
-1od Jf 10 di 3 <
r 4 4 \
B - P s .
P o NS
40 d -40 de
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.7900 MHz 16.25 dBm ndB_down 1.2783 MHz ML 707.1923 MHz 15.16 dBm ndB_down L2867 MHz
TL 1 706.851 MHz -9.67 dBm nd8 26.00 dB TL L 706.6584 MHz -10.85 dbm n 26.00 dB
T2 1 708.1294 MHz .65 dBm Q factor 553.7 T2 1 70B.1462 MHz -10.78 dém Q factor 549.6
L U J wa L JU J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.27 dbm)| MI[1] 17.11 dBm
W 708.20130 MH?Z| M1 708.15930 MHz
20 20
- . ndE 26.00 dB 1= ngl,__- 26.00 dB
04 ~ [~ N 2.967000000 MHZ, 104 S T 2.973000000 MHZ|
] Q factor 238.7] 7 Q factor 3 238.2)
od . 0 d 4
Ti Ti
-10 df 10 d
/ /
20 — 20 dom e —
-30 -30
40 d -40 de
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.2013 MHz 17.27 dBm ndB_down 2,957 MHz ML L 7DE. 1593 MHz 17.11 dBm ndB_down 2,973 MHz
TL 1 706.0195 MHz -6.69 dBm nd8 26.00 dB TL L 706.0135 MHz -8.49 dBm nd8 26.00 dB
T2 1 708.9865 MHz -8.25 dBm Q factor 238.7 T2 1 70B.9B65 MHz -9.13 dBm Q factor 238.2
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.00 dBm) ™M1[1 14.05 dBm)
706.51100 MH?Z| 706.91100 Mz
= ) 1 26.00 dB| @ 26.00 dB|
N kil PRV 4.845000000 MHz 0d 4.825000000 MHZ|
145.8 )' 146.4)
0 d T
104 i
\ - 7
| /
[ N o 1 I |
~ o RT.Y, Bl RSAWENT L
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 706.511 MHz 16.00 dBm ndB_down 4.845 MHz ML L 706.311 MHz 14.85 dBm ndB_down 4,825 MHz
TL 1 705.062 MHz -10.38 dBm nd8 26.00 dB TL L 705.132 MHz -11.05 dam 26.00 dB
T2 1 709.908 MHz -9.64 dBm Q factor 145.8 T2 1 709.958 MHz -11.04 d8m 146.4
L U J wa L JU J L]

Sporton International Inc. (ShenZhen) 1 Ad4 of Al42
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AUYFRMX5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum i ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.96 dBm)| MI[1] 16.69 dBm
1 704.6630 MHz 1 703.9240 MHz,
20 d8 I 20 dB
A _ndB__ 26.00 dB X — ndB 26.00 dB
04 P el ndhaaii’ il - e “\\ 9.950000000 MHz| 104 VA el b o anlana 9.710000000 MHz
u 7 Q factor \ 70.8 : Q factor \ 72.4
0 dém — i 0 dem [ :
i 5 i k
-10 dam 7 T -10 dam: + :
/ \ / %
20 dBm — L = — 20 deém f = -
e B — A —~ RV e
-0 dém 30 e — — ht
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 704.563 MHz 16.96 dam nd8 down 9.95 MHz ML 702.324 WAz 16.69 dam nd8 down 9.71 Wz
T1 1 702.585 MHz -6.58 dBm nd8 26.00 dB T1 L 702.665 MHz -9.30 dBm nd8 26,00 d8
T2 1 712.535 MHz -8.95 dBm Q factor 70.8 T2 1 712.375 MHz -9.65 dBm Q factor 72.4
L L J L.

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5000
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Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 | 1.09 | 272 | 270 | 450 | 450 | 9.03 | 8.99
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] o1 dBm)| ™M1[1] 14.71 dBm)
- i 707.45520 MHz - 707.69860 MHZ]
N ] 1.102097902 MHz | Occ B 1088111888 MHz,
B BN .S R, P ISR N ¢
10d / 104
V
od 'F Y od I \
\ / \
-10 d - ! -10 de £ -
; kN / |
20 d ' A 20 di - -
e RV s i g .
ko - =0
40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.4552 MHz 15.91 dam ML 707.5086 MHz 14.71 dBm
T 1 706.94336 MHz .02 dBm Oce Bw 1102097902 MHz TL L 706.95734 MHz 8.34 dBm Oce Bw 1.086111688 MHz
T2 1 708.04545 MHz 10.09 dam T2 1 70B.04545 MHZ 8.93 dam

L U

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 18 45 @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.83 dBm 17.15 dBm)|
- 708.50100 MHz - 706.96650 MHZ]
- - - 2.715284715 MHz s 2.703296703 MHZ
i L B NN
10 d 10 di a
4‘ 1
o di 0di B -
104 \
/ \
204 e
e - | —
a0 |~
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.501 MHz 18.83 dam ML 705.9665 MHz 17.15 dam
T 1 706.13936 MHz 11.17 dBm Oce Bw 2715284715 MHz TL L 706.15135 MHz 9.66 dBm Oce Bw 2.703296703 MHz
T2 1 708.85465 MHz 11.27 dam T2 1 708.85465 MHZ 10.51 dam
L U J wa L JU J ]
ectrum -
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.00 db & RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att s0de 8§ 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.88 dBm) ™M1[1] 14.00 dBm)
709.45800 MHz 706.67100 MHZ]
= o 4495504496 MHz @ o ad Oce Bw 4495504496 MHz
0u o I ol St Al Tracha o I I v SN ey
i i 1
od J 0d : L
/ J 4
10 df - -10d 7 \
/ / \
20 d = - {JV"' \,k = 20 df ‘\
o~ - N N - P
RN VW i e, P s I ANVANDS WY oA
a0 A0 = Y
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,458 MHz 14.88 dam ML 706.671 MHz 14.00 dBm
T 1 705.24225 MHz 10.01 dBm Oce Bw 4,495504496 MHz TL L 705.24226 MHz 9.98 dBm Oce Bw 4,495504496 MHz
T2 1 709.73776 MHz 11.14 dBm T2 1 709.73776 MHZ 9.76 dam
L U J wa L JU J L]
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Report No. : FG461305B

trum t“‘!" ctrum l‘E"
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.04 dBm) 16.08 dBm)
20 a8 ) 709.0180 MHz 0 de 711.4760 MHz,
_ “XOcg Bre I 9.030960031 MHz £.991008991 MHZ
e e e A T VY
10d ¥ 104 - =
[ [
0 dBm: : 0 dam :
/ { \
-10 d8m 7 -10 dém: 7 iy
/ \ { |
20d s o e 20 dBm . -
AN N A PR Y, b T A
-30 dom 40 derm
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.018 MHz 17.04 dBm ML F11.476 MHz 16.88 dam
T1 1 10.23 dBm Oce Bw 9.030965031 MHz T1 L 702.9845 MHz 9.47 dBm Oce Bw £.991008991 MHz
T2 1 11.21 dam T2 1 711.9755 MHz 8.85 dam
8 JL J JL J v

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5000
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461305B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
. ; ; AkS Line _§PURIQU$_LINE_ABS, PAB
0 ug’u_‘gn PURIOUS_| INE_ABS (_\ 20 dbime ’Sl 5
A
10 dBm { t 10 dBm ]' \
0da &H 0 dem ﬂ
-10 d8m ¥ -10 dBm
SPURIOUS_LINE_ABS ‘ ;
-20 dem \ -20 dBm [{ \’
-30 dBm i L W‘\ -30 dBm—p |
-40 dem L -40 gifm R
50 dam Vo \“ 0 de ~ a
- I w— - i
L R .
P S —————— -60 dem:
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.53 d&m -13.53 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.74525 MHz 21.25 dBm -8.75 dB
698.900 MHz 599.000 MHz 30.000 kHz 698.99925 MHz -18.71 dBm -5.71 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00395 MHz -17.30 dBm -4.30 dB
£299.000 MHz 701.000 MHz 100.000 kHz 69925674 MHz 21.05 dBm -8.95 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.65 dbm -13.65 dB
Y
) ) w

Date:r 2 U Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
1 5 5 ABS Lt SPURIOUS INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 IjB!!':i‘p S
Ao it
10 dBm f """\\ 10 dBr?f'“ \
ode {f % 0 dem -
-10 dBm : & -10 def i
SPURIOUS_LINE_ABS r \ ‘
20 dem 1} T 20afm ﬂ‘
—
-30 dBm =1y “Hiy -30 dem <
L~ ™,
-40 dBm - -40 dem
S0 dby "
=0 dam . — -50 dem —
R R M_ﬁ,ﬁﬂ%/ R |
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -25.23 dém -12.23 d& L4000 MI | 716.000 Wz 100.000 kHz T1eaaie8 i 13.14 dBm -mwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99356 MHz -25.44 dém -12.44 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00105 MHz 24.30 4B ii30de
£99.000 MHz 701,000 MHz 100,000 kHz £09,32268 MHz 12.13 dBm -16.87 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.11334 MHz 23.15 dBm 1019
.
i J1 £
Date: 20.JUN.2024 20:12:40 Date: 21.JUN.
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m ] m
ectrum = S um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
. . . AkS Line _$PURIQUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P /_\ 20 dhine Q) S
[
10 dBm ! \ 10 dBm j \
ode [ k‘ 0 dem !. !
-10 d8m -10 dBm
SPURIOUS_LINE_ABS '\L J’
-20 dem ,\ -20 dBm fl’ ‘
-30 dBm -30 dem
W u 1
i M e \
-40 dBm a‘/“,{ \.\Mj -40 g&m “\"\\,‘__
50 dem ‘ 50 dem
—1 1
55}'?77 St S— B -60 dem:
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3003 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -25.21 dém -12.21 d8 714.000 MHz 716.000 MHz 100.000 kHz 715,79321 MHz 21.00 dém -9.00 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,96968 MHz -18.39 dbm -5.39 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00624 MHz -16.39 dBm -3.30 d8
599.000 MHz 701.000 MHz 100.000 kHz 699.26673 MHz 20.16 dem -9.94 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.91 dbm -12.91 dBb
T
i [ i (| ) we
Date: 20.JUN.2024 20:10:28

Date: 24.JUN.2024 09:13:21

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 14,00 de

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGNIECHHEKABS PABS

¥ . . AlS Line _§PURIOU$_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm {, eyt 10 damf'*'w‘"\\
1
ode i \ 0 dBm k
-10 dem \i -10 dgy 1
-20 dBm i -20 dfm L‘
-20 dBm / ‘M’ ‘lwnlr\w dBm T S
-40 dBm: 40 dBm
rv’/
50 dBm ~ E T
i B 50 dem

e - e ——
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions

Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -27.77 dém -14.77 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.08152 MHz 12.09 dém -17.51 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.98776 MHz -28.20 dBm -15.20 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,01064 MHz -26.35 dBm -13.35 dB

£99.000 MHz 701.000 MHz 100.000 kHz 700.05594 MHz 12.72 dém -17.28 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.77 dbm -12.77 dB

\
) i )

20.JUN.2024 2
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Report No. : FG461305B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

N oo
Spectrum ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
5L Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS _ PAES
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ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dem N
"
50 dem—tt
W“J
Bm
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 642.47360 MHz -54.89 dBm -41.89 dB
725.000 MHz 1.000 GHz 100.000 kHz 955.78304 MHz -54.38 dem -41.38 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.93527 GHz -43.82 dbm -30.82 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.94326 GHz -39.23 dBém -26.23 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00275 GHz -39.62 dBém -26.62 dB
¥
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
emperare () Valge
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0021
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0019
-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:
1. Normal Voltage = 3.91 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.99 5.97 6.32 PASS
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LTE Band 13/ 10MHz / QPSK
Middle Channel / Full RB

LTE Band 13/ 10MHz / 16QAM

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
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CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o184 dbm 27,53 dbm 5.70 d8 2.35 0B .14 0B +.99 0B 5.42 08 Trace 1 [ 20,79 dem 2771 dbm 5.92 d8 3.01d8 4.99 da 5.97 da 5.49 0B
| ——— I e——
| BERREEE I ) [ SRR

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
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¥
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t
CF 782.0 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.79 dem 27,13 dem 7.34 d8 .10 68 5.1 dB 5.32 0B 5.9 08
I e——
] (]
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM
Middle CH 491 | 487 | 9.83 | 9.69
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LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

zctrum t"? Spectrum ["5“
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.75 dBm) 14.92 dBm)
78272900 MHZ| 782.96000 MHz
20 - 20
- e 26.00 dB 26.00 dB
g o M it Tl aatlrad,- L VT W Y 4.905000000 MHZz 0d P L e g N AT Wal 4.865000000 MHZ|
] : | 159.6 i 160.8
04 ] 04 |
| ] ;
: /
-10 df + 10 di - 4=
\ / \
20 d 7 20 d +
/ L2 PN o et —
50 i e Ay | - V] i P
40 df -40 di
50 d -50 di
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 782.720 MHz 15.75 dem ndB_down 4.905 MHz ML 7B2.36 MHz 14,92 dBm ndB_down 4,865 MHZ
TL 1 779.512 MHz -10.51 dbm nd8 26.00 dB T1 L 779.562 MHz -10.95 dbm nd8 26.00 dB
T2 1 784.418 MHz -10.52 dém Q factor 159.6 T2 1 7B4.428 MHz -10.92 dém Q factor 160.8
L I 4 - [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum

s trum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 17.35 dBm) ™M1[1] 18.97 dBm)
777.9240 MHz 11 784.4980 MHz,
20 20
- — . 26.00 dB ~ . PP 26.00 dB
o f e s et .830000000 MHZ 04 [ e Mt Y E .690000000 MHZ]
I Q factor \ 79.1 Q factor '\ 81.0)
od | od j‘ v
-1 d { k; 10 df
| \ T 1
/ \ \
204 A 20d —— v
FAVS oAl i T e I e
=30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 777.924 MHz 17.35 dam nd8 down 9.83 MHz ML L 7B4.408 MHZ 18.37 dam nd8 down 9.60 WHZ
T1 1 777.085 MHz -9.18 dBm nd8 26.00 dB T1 L 777.225 MHz -6.75 dBm nd8 26,00 d8
T2 1 786.915 MHz -8.94 dBm Q factor 79.1 T2 1 7B6.915 MHz -7.35 dBm Q factor 81.0
L I 4 [S JL -

J
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM
Middle CH 451 | 450 | 9.07 | 9.01
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